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Table !. Results of sand analysis of the
surface and inner part of a Cons-el arc
melted carbon steel ingot and its electrode.

(Ex. 1)

Composition
(%) ) ,
A1203 8102 FeO Crzog MnO

Analysed
_part
Surface (a) 0°0236/0*00150°0023| tr “tr
Inner part 0°0004(0*0003(0*0005|None |None
Electrode 0°*0054/0°0003|0"0004|{None [None
(Ex. 2)

Composition

(%)

Alea 8102 FeO Crzoa MnO

Analysed

part ’

Surface (a) 0°0193(0°0007/0°0021|None |None
Inner part 0*0006|0°0004{0* 0005 None |None -
Electrode 0*0006/0°0004/0* 0005 None |None
(Ex. 3)

Composition
(%)
Ales SiOz FeO Cr203‘Mn0
Analysed
part

Surface (b) 0*00100°0003/0°0016{None |None °

Surface (c) O’OOlO_O'OOOﬂO'OOlSNone None

(a): The place to which the impurities
- adhere.

(b): The flat place in which the impurities

were not recognized

(c): The same place as (b) otherwise than

being rugged.
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Fig. 1. Relation between the discarded
length and correction.
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Fig. 2. Apparatus for Pt-wire contamination
test.
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DBRATERELCEETRETH 5.

Table 1 VIREEND ¥ 2SI AT DR T,
Ta U ~THES|IL TS, EFEEREE DMK % <

= 192—

-

”



-

ARSSHaE 62

E AL AR 1423

Table 1. Chemical composition of gasses in the protecting tube.

Pick up | €O | O CO | H: | Ne CO: 0: | CO | H:| N,
Throughout insertion 10 16°0 26 |.0 804 04 20°2 0 0 7944
7 s after submerge 34 16°0 2°0 0°3 78°3 1*0 19+6 246 0 768
14 s after submerge 30 160 7*0 1*4 | 72°6 04 20°0 2*0 o] 77°6
Throughout extraction 16 178 3*4 1*1 76°1 1°0 18°6 0°6 o} 79°8
After cooling 0+8 17*2 1*2 0 80°8 2°0 18°0 0 o] 80°0
(@D Use of the black steel pipe and | 3 Use of the calorized steel pipe

cement)

evertight (silicious refractory

and aluminous refractory cement
@ Plaster 1.5mm high-Al inside
silica tube

Condition
Table 2. Spectroscopic analysis of the Pt-wire of P.R thermocouple.
Sali]ng)le Conditions Sampling section Rh Fe | Mn ‘ Si | Mg Ca Al | Cu ‘ Pd
: s Pt | :
1 Rupture (a) - "PR —_ — —_ —_ + 1 — / ' Ve e
High corrective /31 Rt ) :
2 value — PR FL | — | — |+t |43 +2 ] +1 | +2|+1
Become stained Pt ! . : , ;
3 ! in black P PR 5 — i +2 ] = | +1 1+ — VR
Adhesion of 2 Pt 2 ! . ' 3
4 impurities - pro PR: — | Tl |+l +2 +3 5 +1 / / e
6  [Rupture (b) E; — (1| = | +2 | +2 |+ | S S| S

Note: Sample No. | obtained by 7th immersion accoriding to Pd-wire method. _
Sample No. 2,3,4 and 5 obtained by about 74th immersion according to Pd-wire method.

TP EREZEL Taldb i h O 2347 < CO
V. TNMREELREEX V<D C FOEBER
bhe ITEiERETIE He et Sh T 3. —Fb
BEEHDE <D TwD. iz C RIEAAIEHH
LTWwinvwe, EAEENICAB) SN 7V FE
JERGILE D T HIDIETDTVWE T 2 3FEXL
o, DEDX S CHERERAEIGRITHEHS ABFAET LR
Rz TELREFERERL &5 &mEE bR S i b
AN : '
Table 2 {#f] S/ BFEHD Pt {liconToy
YW E{Tre2723 DT No.o 1 (a) IFHEEIETF OREH
LRI X SRR &R S, (D) WETROMLic X %
KEELREDZ LA TES. No. 2 [LRENET 110
£V (8deg) Kk X H5LdT Rh O#fTH I Pd @
BABRZMSESTVS. No. 3, 4 1327 FRiTEVD
DT No. 4 REREFRHCEY L TV akErER
EEsbDEEZLNS.
.o o

1) ‘IR TR S5 Pt EGRANZADOEE

) W A4k & FEEOMEIC & 5 BIEE NEE KR

) Pt #ROHEE b & OBE%R

=) BEBOY Y 27 v 7OEBEHE

IV. R IUNE

HEBEHOL{LIFMIC D VT, Si OHFENERE
TEWFEERC X2 TOLIIRIELEL L Pt ~D7FL, I
(LEBIET 5 C & SERINCHIA L7z, T hid EReIE
SN EBBORMITEOME» S bIERT 5 &HT
X%, LB 2Ty o7y 7THEEEETTRDEAL X
OHBEOFERBII A I 2T Pt HoHEGEE
QUSSR EEROBE 15 EiTHE» S 50~60 EiT
OWEFTC ED TRELEY, T RED IIBIC X 2T
Pd WMEZOBIERE>SHWEMEEZ X7 4 FSE55HE
LRACEDTHSS.
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Table 1 1%, ¥FTd 2L S LMHBLTVWBEAR
6t FASBRI >V, FIFAEFESE ¥ - ¥ 7165
CTHEE D ODESDLBEEZTR O 1HAITHD.
 BFERCTEESE TS LORY 2 K SBERODD
X0, BFETH 16% OEREEELD, REMTH
5r, *.BIBBOLOT 9°49kg/t, BEIEHEE
5HDVE 820kg/t 7D, 9 14% DETLEDT
W5, LI, TDHOFEAE 205 ROEFHTIL 815
kg / t OFRBRIZ R LA IFREIZBD TV 5.

Lo Ab%ms & EES

Table 2 %, $AELS B SN EIFRAEFSES
XU F 2 R I BHDLEMROREATH S,

Table 2 LA LN 3Z &L, EEFSFECHAELF
FREFET S - X985 E~TC, Mn, P, Ti&
B2 Si, S AMEL. '

(1) C

BErSHEINSESGEOCHE, fafnd L < &g
DRI H D, BFENATCEEDI Y br—-LTIEEA
ERFRETH D, TNOHBHITRERTLEDIL, R
DXV 277774 bEFHETS. ZokDiT, EHE
Db ORBILAEL 2T, CERRF I
REYE L FMH L OMITIVTR G AR BIRIIED S
nis»oiz. '

(2) Si

FIFRAEESED Si 813 0°2~1°2% REOHREI

Table 1. , Compariéon of service life of ingot moulds cast from blast furnace

iron and cupola iron.

Pbsition of use .

In pit On car Total
age

R The number Life of moulds | The number Life of moulds ?-‘f’er fg

Type of Life N . : : " | life o
1t P of investigated of investigated - moulds

glai emg ur- moulds Max. [Min. |Aver.| moulds Max. [Min. |Aver.

Cupola 125 131 58 97°5 107 . 156 71 |113°9 105°0

. Blast furnace 19 151 | 42 |117°7 12 144 | &0 |127°6 | 121°6

Table 2. Example of chemical compositions of open hearth pig iron and cupola iron

for ingot moulds.

* Kinds of irons T.C.% Si% Mn2, P2 S, Cu% Ti%
1 4°52 0°58 092 0°197 0°032 0°09 0°158

Open hearth 2 4+54 0-61 1+01 0218 0°033 0°11 0°150
{e iron 3 4457 0°58 101 0°201 0°031 0-09 0153
pig | Average 4+54 059 0°98 0205 0°032 .| 0°10 0154
Cupola iron 3°8+0°2 | 1°240°2 | 0°6£0°2 | <O0°1 <0°06 — <0*1
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